
 －8－

CHASSIS INNER                   GM750-01 
ITEM DESCRIPTION Q’TY PART NO. 

1 Output Shaft, Chain Wheel 4 GM750A-01-020003 
2 Bolt, Rim 32 GM750A-01-020005 
3 Seal 110*75*12 4 GB/T9877.1-1988 
4 Bearing 390A/394A 8  

5 Hub Support 4 GM750A-01-020001 
6 Output Chain Wheel 4 GM750A-01-020004 
7 Bearing Baffle 4 GM750A-01-020023 
8 Spring Washer 14 8 GB/T93-1987 
9 Bolt M14*40 8 GB/T5783-2000 
10 Chain 80H-1-74 2 GB/T1243-1997 
11 Bolt, Hub Support 32 GM750A-01-020015 
12 Hexagon Flange Nut M16 32 GB/T6177.1-2000 
13 Hexagon Flange Bolt M10*20 24 GB/T5789-1986 
14 Side Plate 2 GM750A-01-020200 
15 Bearing 6206 2 GB/T276-1994 
16 Sleeve I, Motor Output Shaft 2 GM750A-00-020016 
17 Chain 80H-1-60 2 GB/T1243-1997 
18 Drive Chain Wheel 4 GM650-01-020005 
19 Sleeve II，Motor Output Shaft 2 GM750A-01-020017 
20 Motor Output Shaft 2 GM750A-01-020002 
21 Sleeve III,Motor Output Shaft 2 GM750A-01-020018 
22 Hexagon Flange Bolt M16*35 10 GB/T5789-1986 
23 Hydraulic Motor 2 INM2-420-I-D40 
24 Base Plate 1 GM750A-01-020600 
25 Flange Bolt M10*20 4 GB/T5789-1986 
26 Body Assy. 1 GM750A-01-010000A 

 



 

 －9－

CHASSIS INNER                   GM750-01 
ITEM DESCRIPTION Q’TY PART NO. 

27 Bearing 6009 2 GB/T276-1994 
28 Seal Washer, Side Plate 2 750A-01-020021 
29 Seal Washer 6 750A-01-020025 
30 Cap, Fuel Tank 4 750A-01-020026 
31 Cap, Oil Tank 1 216GR-22052 
32 Cover, Plastic 1 N163-341000-0000 
33 Lock, Output Shaft 4 750A-01-020029 
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
     



 －10－

CHASSIS ASSEMBLY                   GM750-01 
ITEM DESCRIPTION Q’TY PART NO. 

1 Chassis Assy. 1 GM750A-01-010000A 

2 Right Support Assy., Cab 2 GM750A-01-020400 
3 Bolt M12*60 4 GB/T5782-2000 
4 Washer 12 4 GB/T5287-2002 
5 Shock Cushion, Cab 4 GM750A-01-020019 
6 Left Support Assy., Cab 2 GM750A-01-020300 
7 Washer 12 4 GB/T5287-2002 
8 Bolt M10*80 2 GB/T5782-2000 
9 Locknut M12 4 Q33212 
10 Bolt M20*90 4 GB/T5782-2000 
11 Rear Balance Weight 1 GM750A-01-020014 
12 Hook 1 GM750A-01-020100 
13 Locknut M10 2 Q33210 
14 Locknut M20 4 Q33220 
15 Bolt M12*60 1 GB/T5783-2000 
16 Washer 12 1 GB/T95-2002 
17 Footplate Support Assy. 1 GM750-09-014000 
18 Flange Nut M12 1 GB/T6177.1-2000 
19 Bolt M12*45 1 GB/T5783-2000 
20 Washer 12 1 GB/T5783-2000 
21 Foot Throttle Sleeve 1 GM750A-09-000018 
22 Foot Throttle Welded 1 GM750A-09-009000 
23 Handle Throttle Welded 1 GM750A-09-011000 
24 Butterfly Washer 1 GM750-09-000019 
25 Pin 2 GM750A-01-020013 
26 Bracing Wire, Throttle 1 GM650-09-000021 

 



 

 －11－

CHASSIS ASSEMBLY                   GM750-01 
ITEM DESCRIPTION Q’TY PART NO. 

27 Extinguish Throttle 1 GM650-09-000025 
28 Flange Bolt M10*40 1 GB/T5789-1986 
29 Lever 1 GM750A-01-020008 
30 Cab Hold Open Latch 1 GM750A-01-020007 
31 Front Cover 1 GM750A-01-020009A 

32 Flange Bolt M10*20 3 GB/T5789-1986 
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    

 


